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Parts Breakdown 5620D

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 266133-3 HEX BOLT M6X20, 5620DWA  1
 2 224275-9 OUTER FLANGE, 5620DWA  1
 3 224151-7 INNER FLANGE, 5007FK  1
 4 323797-7 SPINDLE, 5620DWA  1
 5 285802-7 BEARING RETAINER 19-33, 5620DWA  1
 5 285834-4 BEARING RETAINER, 4200NH  1
 6   211129-9   BALL BEARING 6201DDW, N9501B  1
 7 961155-5 RETAINING RING S-38, 4200H  1
 8 416596-5 SAFETY COVER, 5620DWA  1
 9 257010-0 RING 12, 5600B, 5620DWA  1
 10 231821-1 TENSION SPRING 3, BSS610  1
 11 251368-9 COUNTERSUNK SCREW M6, 5620DWA  1
 12 262049-0 RUBBER RING 6, HM1303B  1
 13 819080-3 MAKITA LABEL, 4331DWD  1
 14 233092-6 COMP. SPRING 5, 5740NB  1
 15 150995-8 BLADE CASE COMP., 5620DWA  1
 15 150995-8 BLADE CASE COMP., 5620DWA  1
 16   211012-0   BALL BEARING 606ZZ, HR2410  1
 16   211014-6   B. BEARING 606, 6826  1
 17 226370-1 SPUR GEAR, 5620DWA  1
 17 226391-3 SPUR GEAR 53, 5621DWA  1
 18   316766-5   HOUSING W/O BEARING, 5620DWA  1
 19 265034-2 C.S.H. SCREW, 5740NB  2
 20 416644-0 SWITCH BUTTON, 5620DWA  1
 21 233194-8 COMPRESSION SPRING 4, 5620DWA  1
 22 911263-2 P.H. SCREW M5X40, 2711  3
 23 265995-6 TAPPING SCREW 4X18, 4323K  6
 24 416638-5 HANDLE COVER, 5620DWA  1
 25 265995-6 TAPPING SCREW 4X18, 4323K  2
 26 416639-3 REAR COVER, 5620DWA  1
 27 859717-0 NAME PLATE, 5620DWA  1
 28 158067-3 N/A  1
 28   416640-8   MOTOR HSG, 5620DWA  1
 29 632828-4 YOKE UNIT, 5620DWA  1
 30 416641-6 BAFFLE PLATE, 5620DWA  1
 31 210023-2 BALL BEARING 627DDW, 9910  1
 31   210025-8   BALL BEARING 627LLB, 4324  1
 31   211026-9   B. BEARING 627LLB, N9514B  1
 32 519045-2 ARMATURE, 5620DWA  1
 33 241869-5 FAN 55, 5621DWA  1
 34 344657-0 SHAFT LOCK, 5620DWA  1
 35 211061-7 B. BEARING 6000LLB, 6222DWE  1
 35 211088-7 BALL BEARING 6000DDW, 9005B  1
 36   231316-4   COMP. SPRING 7, 5005BA  1
 37 265701-9 SCREW M6X14, 5177B  1
 38 252103-8 HEX. LOCK NUT M5-8, 5007FK  1
 39 266209-6 TAPPING SCREW MT 4X60, 5620DWA  2
 40 643939-0 BRUSH HOLDER, 5620DWA  1
 41 191970-5 CARBON BRUSH CB-429, 5620DWA  1
 41 191976-3 CARBON BRUSH CB-432, BTD200SH  1
 41   194435-6   CARBON BRUSH SET CB-441, BJR181  1
 41   195022-4   CARBON BRUSH SET CB-441, BJR181  1
 42   643941-3   HOLDER CAP, BJR181  2
 43 961014-3 STOP RING E-8, 3901  1
 44 252158-3 HEX. NUT M6, 5620DWA  1
 45 272229-0 LEVER 40, 3901  1
 46 253804-1 F. WASHER 6, 6012HDW  1
 47 651956-6 SWITCH, BSS501  1
 48 416642-4 SWITCH LEVER, 5620DWA  1
 49 643942-1 BATTERY HOLDER, 5620DWA  1
 50 163404-8 DEPTH GUIDE ASSY', 5620DWA  1
 51 266194-3 F.H. SCREW M6X90, 5620DWA  1
 52 317074-7 BASE, 5620DWA  1
 53 265085-5 CSH SCREW M4X8, 5057KB  2
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 53   912107-9   C.S.H. SCREW M4X8, 5037NB  2
 54 266180-4 SCREW M5X12,5037NB-T2  1
 54 266213-5 H.S.H. SCREW M5X12,2012NB  1
 55   265086-3   COUNTERSUNK H.S. M5X8, BSS730SH  3
 55   912202-5   C.S.H. SCREW M5X8, 4110C  3
 56 265056-2 PAN HEAD SCREW M5, 5620DWA  1
 57 941151-9 F. WASHER 6, 5007NB  1
 58 942151-2 SPRING WASHER 6, 5007NB  1
 59 265701-9 SCREW M6X14, 5177B  1
 60 163403-0 .ANGULAR COMP., 5620DWA  1
 61 643940-5 BRUSH HOLDER, 5620DWA  1
 1,001 414938-7 BATTERY COVER, 6222DWE  1
 1,002 164095-8 GUIDE RULE, 4200H  1
 1,003 783203-8 HEX WRENCH 5, 2708  1
 1,004 824524-0 PLASTIC TOOL CASE, 5620DWD  1
 1,004 824524-0 PLASTIC TOOL CASE, 5620DWD  1
 1,005   A-85092   6-1/2 CARBIDE BLADE 24T, 5620DWA  1
 1,005 A-85092 6-1/2 CARBIDE BLADE 24T, 5620DWA  1
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